XERRIIC C DFHAZEZ R B

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!

LD+ ICEBEL T EE L,

AYOSPR.

Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

DBX readyset (with KT-0)
1:10 Scale

Radio Controlled .18 Engine Powered 4WD Racing Buggy

MAINTENANCE MANUAL
A>T+ AEAAE

@3@%%
=
A\

/ /i e ampioN B

THE FINEST RADIO CONTROL MODELS

-
OFNRISHIITIBICEHRBL TH D FE T, X TV AP /)N—Y DRIRDRIC
BEICULTLEEI W, XVTFYAPHEITOREBENGAIE. HELVKS
DIFRFEES U [FSHI——BAEZTRAVEGDE LT,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modele. Pour les utilisateurs peu familier avec le
modeélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

\
@1 T F Y APV T RIS, EXPRREELSBNELD

ICREMIFTTIEEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

J

XBBBROOH, FERMEHREZET 25E8HH D EF, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2008 KYOSHO CORPORATION /22 i sn i de 5
31096F-MMO1

(GEz:N::))



fic % % 2 %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RZA/\— (K H N
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

Tl ERTE

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

FEAITZ2ITEORIKRWICIE. +FRLTLIZE W,
CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

—F )

WAy 5—F17
Sharp Hobby Knife
Scharfes Bastelmesser

(L7777 i

4 _ N BSUARYVF Cutter
Fy hNIA->TWBHIE Needle Nose Pliers ____— < Cuchilla de Hobby
TOOLS INCLUDED Flachzange =</ 0
GELIEFERTE WERKZEUGE Pinces plates » m=y
OUTILS FOURNIS Alicates de punta fina Awl
HERRAMIENTAS INCLUIDAS Spitzahle ~<S———] )
WAL YF (1.5mm, 2mm, 2.5mm, 5mm) :;Oing,on
— e unzon
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm) W= y/)\—
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 5mm) Wire Cutters 7 <
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) Seitenschneider s~ WxyOy7H
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) Pince coupante Screw Cement
Alicate cortacables Schraubensicherung ‘ SCREW
Q Frein filet CEMENT
1.5mm Fijatornillos
2mm J W\t =
Scissors
| Oiseaux T
Tijera @

B+FLYF (X)
Cross Wrench
Kreuzschlissel

Clé en croix
Llavedecruz 9000000000000 000000000CCRROIOIOIOIOIOIOIOIOIOIOIOIONIOIOITGISLY
(T [ ]| iKYOSHOZ~ v~ i
’ + KYOSHO Special Glue
@737 LryFELT M
BRATEET, . BEEEER
Can be used as plug wrench. L ¢ Instant Glue
Krezenschluessel + Sekundenkleber
Peut-étre utilisé comme clé a bougie. ¢ Colle cyanoacrylate
Puede utilizarse como llave de bujias * Pegamento instantaneo
- s

I TRIDER

—[] @ [[1

SPFATTyYU—T—
SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL No.36219
HERRAMIENTA TALADRO CARROCERIA

THRIMINAET, B ~ 15mmONRHIFNTESZTETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Locher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

®e0c00000000000000000000000000000000000000000°

(1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTREDC EITERELTLIEE L,

Q@ZDHPEZRLFiH. BEZERT 2,
@F v NONBEEI DD,
KA—FRR, RENHDFUS. BEWLWKRDHDIR
FoIEON Ytt T —H—EHKE FTTEELL LI,
QNS RERDFEPH A XEBEZRBWVWELSICT B,
ZSEICLTERUEBHSHEIITS,
@TPERZfFHD &L - - -
D HNEL THEH@RDPEESND X THD T

LFEE W,
2L, B@mHIERT 2 THDD EEANEN
BLIBDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB3 Sie den Gewindegang im Material nicht liberdrehen!

‘ ‘ Correct
Jinsuauw Richtig
T T T Bon
Correcto

s

3

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a 'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitirdn reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



A:
B:
C:

N THRIDER

(2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SREEZEDR M

How to read the instruction manual:

CDEBETHITEER L Z DB,
IIERROZET. BRI, FERH.

Fv NNDOERIE. ERFEEBRWTF—
No.MMfFiF SR TWET, ART/I—Y%E
BATIRIEF—No.ZSRBL TLEE L,

EBAENTIRZDOY—UAEREINT

WEY, Y—7ITFRUTHIITZESD
TLIEEW, Y=Y DAL, &ER—Y
DFIEHHET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

C: All parts, except screws, are identified by key

(2]

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-

tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Como leer el manual de instrucciones:

(

s EAfl

( Exemple Beispiel

Example )
Ejemplo )

70y kY AN 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera %

@5x10mm X%F )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Vis a fusée
King Pin

>

(2]

=)

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la pieéce, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icOnes dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un numero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

'

SREAZ(CEDhTWEY—7

JER U THII TS

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

REEERITEEY %,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIVRA%EES,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

LN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Symbols used throughout the instruction manual, comprise:

) [ =1 24 EN

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EBRULSICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAZHY hT 3,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'exces.

Corte el sobrante.

Rk,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

XIOYIHEZ S,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[ lzhybhd2,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

AIET 2L SICHEILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

HFESODIBICHEIT 3,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

h

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.




1 77 %+ / Differential / Gear Differential
Différentiel / Diferencial

a’”

&\W £y 5 —F)
(For center)
(Mitte)

(Pour le centre)

(Central)

(For front and rear)
(vorn & hinten)
(Pour l'avant et l'arriere)
(Delantero y Trasero)

(tv4—H) J4
(For center)
(Mitte)

(Pour le centre)
(Central)

ZOvh~/YUVH

For front and rear
vorn & hinten

Pour l'avant et I'arriere
Delantero y Trasero

Y5 —H
For center

Mitte

Pour le centre

Central

(Za>¥ ~/UVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

(16)2.6x12mm(TP F/H)

(16)2.6x12mm(TP F/H)

(ZAyk/UvA)
(For front and rear)
(vorn & hinten)

)

)

(Pour l'avant et l'arriere
(Delantero y Trasero

(i3 12x18x4mm X7 U
Ball Bearing
Kugellager %
Roulements a billes
Rodamiento 2.6x12mm
TPFH) (E¥%—H) AN
(For center) (
(Mitte)
”””” 6 (Pour le centre) @
(Central)
@®ov>sPs ®4x10mm ¥ A ®4x27mm ¥+ 7k
O-ring P5 Shim Shaft
O-Ring P5 Unterlegscheibe Welle
Joint thorique P5 Rondelle de callage Axe 4x27mm
Junta Toérica P5 Arandela 6 Eje 4x27mm
ol . B P
®5x10mm ¥ A (62.6 x 12mm TPH S ER
102 x 10.8mm £~ Shim TP F/H Screw
Pin Unterlegscheibe SK Treibschraube
Stift Rondelle de callage Vis TP F/H 2.6x12mm
Axe 2x10.8mm Arandela Tornillo 2.6x12mm TP F/H
Pasador  \ () ) ST B T 12
C— e

@7F7vaAdvh
Differential Shaft
Welle Differential
Noix de cardan
Salida diferencial

—3,

Btyy-779314vk
Differential Shaft
Welle Differential
Noix de cardan
Salida diferencial

TIURERED, X2 2ty MBEIZTS () o

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa. Repita las veces sefialadas.




2 F R v U X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

{02 x 10.8mm £ ®5x10mm RF7 U
Pin Ball Bearing
Stift Kugellager
Axe 2x10.8mm Roulements a billes
Pasador Rodamiento
s
@s5x8mm xFu>s ()| |- 2
Ball Bearing
Kugellager
Roulements a billes
‘ |:| Rodamiento

> HTEE
Cross section
Querschnitt
Vue de coupe
Vista lateral

3 FY R o X [ Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(ZAyk~/UvA)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

26x12mm TPE X

TP Screw

LK Treibschr 2.6x12mm(TP) 7Oy k/ UV
Vis TP 2.6x12mm 2 For front and rear
Tomillo 2.6x12mm TP 2.6x12mm(TP) vorn & hinten

ﬂ\\\\\\\\\\\:\\\\\\\\\\\\\\\\\u fffffffffffffffff 8 Pour l'avant et l'arriere
Delantero y Trasero

TIRERB, 2ty MEIZTS (B),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.




4 70y ~FV7Rwy ¥ X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

3x10mm TPEX
TP Screw
LK Treibschr > BTN
Vis TP 3x10mm Holes for mounting.
Tornillo 3x10mm TP Diese Bohrungen

ﬂm\\\\\\\\\\ww- ffffffffffffffffff 4 verwenden

Trous pour le montage.
@)5.8mm EOMR—)L Agujeros a utilizar.
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ -

3x10mm(TP)

3x10mm(TP)

Carter de différentiel arriere / Caja de transmision Trasera

| B SNVN
Holes for mounting.
Diese Bohrungen verwenden

Trous pour le montage.

Agujeros a utilizar.

>
/ BS

Y7 ¥+47 7R ¥ X/ Rear Gearbox / Hintere Getriebegehause

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\w- —————————————————— 1

3x15mm TPEX
TP Screw

LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP ,@

ﬂ»\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- ————————————— 4

@)5.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ s

B[ = CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

&9

[N 1]

-

#1mm /
approx. imm/ca. imm/
environ 1Tmm / aprox. 1mm

(2 FERU THII TS,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




>+ 2 — / Chassis
Das Chassis / Chassis / Chasis U EvTRY &2

Rear Gearbox

Hintere Getriebegehéduse
Carter de différentiel arriére
Caja de transmisién Trasera

AV RFVIRY IR
Front Gearbox

Vorderes Getriebegehduse
Carter de différentiel avant
Caja de transmision Delantera

3x12mm(TP F/H)

3x12mm(TP F/H)

3x12mm TP ZER
TP F/H Screw  SK Treibschraube

\

g& Vis TP F/H 3x12mm  Tomillo 3x12mm TP F/H
AR - 10
3x12mm(TP F/H) 3x12mm(TP F/H)

7 +—7Rt - /X\—/ Servo Saver/ Servo Saver
Sauve-servo / Salvaservos

& 3x10mm

I
I
I
1
1
I
h I
e_l, #911mm :
approx. 11mm | 1
ca. 11mm :
environ 11mm |
aprox. 11mm 1
I
1
1
J) I
L\ I
3x8mm | :
1
1
I
I
I
I
1
1
I
3x8mm EX :
Screw |
LK Schraube I
Vis 3x8mm :
Tornillo 3x8mm \
«I\l\l\“\l\l\l\l **************** 2 I
I
3x10mm EZ 3x10mm YL @)5.8mm EOR—)L !
Screw F/H Screw Pillow Ball ,
LK Schraube SK Schraube Kugelschraube | !
Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm :
Tomillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm |
| - 2 D 2 Cmm-—-s | ! 4
I 3x10mm(F/H)
I

X¥OvIHEES, Y Y5 &S ICHIITS, ik,
Apply threadlocker (screw cement).  Ensure smooth, non-binding movement when assembling. Temporarily tighten.
Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen.
Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement.
Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional.




Y5 —FVMRvy I X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 4

3x10mm(TP)

3x10mm(TP)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

Y —F+ Ry T X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ﬂll|||||||||||||||||||||| **************** 4

ORUBBER

#97mm
$RUBBER approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm

\i
A

3x12mm

#97mm
approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm

L
|

JLREBRRITEET %,
WEE Apply rubber type glue.
Gummikleber.

Aplicar cola de contacto.

Collez avec de la colle a caoutchouc.




1 O Y49 —%+¥Rv o 2/ Center Gearbox / Die mittlere Getriebegehéuse| |~ )
Carter de différentiel central / Caja central [EI

76mm
0)

ry
Y

103mm

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
aeiomm(TP FH) | [ 4

3x10mm(TP F/H)

1 1 70> k7w I—7FvF /Front Upper Deck
Vordere, obere Chassisplatte / Platine supérieure avant / Soporte delantero > <. RIEDHLTWeHD,
Use the screws that were tightened

temporarily in Step .
Schrauben aus Baustufe [ verwenden.
Fixer les vis qui étaient temporairement

fixées a I'étape H.

Utilice los tornillos apretados de manera
provisional en .

3x10mm(TP)

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- ——————————— 4

3x10mm TPHZE R
TP F/H Screw

SK Treibschraube

Vis TP F/H 3x10mm =!I

Tornillo 3x10mm TP FH ‘ N

,,,,,,,,,,,, 2
3x10mm(TP F/H)

TR %E D, R~ B S DIEICHEII TS,
Apply grease. True-to-scale diagram. ol Assemble in the specified order.
Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I'échelle. Assemblez dans I'ordre indiqué.
Aplicar grasa. Dibujo a tamafio real. Realice el montaje en el orden indicado.




1 2 77w IX—7Fv F /Rear Upper Deck
Hintere, obere Chassisplatte / Platine supérieure arriere / Soporte trasero

3x10mm TPEX
TP Serom 3x10mm(TP) /?
LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\w- —————————————————— 3

3x10mm TPHYZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x10mm(TP)

1 3 708> kY R7—L /Front Suspension Arm / Vordere Aufhdngung Querlenker
Suspension Triangle avant / Suspension delantera

»5)),68) 5 27— LFBHEERLETT .
r.g- @ suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und
vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriere et gauche/droite.
Los brazos de suspension @ , pueden cambiarse delante detras,
izquierda derecha.

@)3x39mm ¥+ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

€03 x 46mm ¥ 7 b

Axe 3x46mm
Eje 3x46mm

G93x7x4mm TS HF— 2.6x6mm TPE R
Plastic Collar TP Screw
Kunststofflager LK Treibschr
Palier plastique Vis TP 2.6x6mm

Casquillo plastico Tornillo 2.6x6mm TP
Ol :

s FRUTHIITSR, %EEEU&'}L:?@ET%O
=M Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le cété gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




1 4 70> kX2 /X— /Front Bumper
Vordere StoB3stange / Pare-choc avant / Parachoques delantero

3x10mm(TP)

3x10mm(TP)

3x10mm TPE X

[ - 4

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

> T7OYKEYTTHRRIES DTER,
NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.
NOTE : La forme entre I'avant et l'arriére est différente
NOTA: La forma de la parte delantera y trasera son diferentes.

1 5 ') 7 X 77— L\ / Rear Suspension Arm
Hintere Aufhdngung Querlenker / Suspension Triangle arriere / Suspension Trasera

3x56mm ¥ ¥ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

®)3x39mm ¥+ 7 bk

Axe 3x39mm
Eje 3x39mm

GP3x7x4mm TS HT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

3x 12mm TPEXR
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP
[ U e 4

3x12mm(TP)

[ ERU THEIITSH,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

% EGRUKLSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

11




')47/X> JX— / Rear Bumper

Hintere StoBstange / Pare-choc arriére / Parachoques trasero

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂs\\\\\\\\\\\\\\\\\\\“-

3x10mm(TP)

ATT7 U7 Fy oI, ¥+ v o)L | Steering Knuckle, Rear Knuckle
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccion, Mangueta trasera

>

(i 12x18xdmm RF7 U @KRA—ILF v~ (FIL—)

Ball Bearing Wheel Nut (Blue)
Kugellager Radmutter (blau)
Roulements a billes Ecrou de roue (Bleu)
Rodamiento Tuerca rueda (Azul)

( £l
@6 x12mm X7 U Fﬁggﬁn
Ball Bearing Rechts
Kugellager Drolte
Roulements a billes Derecho
Rodamiento

ERIR
For Left
Links
Gauche
lzquierda

,,,,,,,,,,,, 4
. < Left >
@11mm EI'IZ"-I_‘;III“ \ ) <Links > @
illow Bal 7
Kugelschraube < ETEUJEH > < Gauphe > @
Rotule 11mm < Right > < lzquierda >
Rétula 11mm < Rechts >
i b
< Droite > o= %
< Derecho > 4
///
,,,,,,,,,, 8 /////
@)5.8mm EOR—IL i
Pillow Ball e
Kugelschraube | _ __ _ _ _ _ __ __ __ __ ____________ R
Rotule 5.8mm \ 2
Rétula 5.8mm |
X
@Cm-» |
I
102 x 10.8mm £~ [
Pin ALY F (5mm) I
Stift Hex Wrench (5mm) :
Axe 2x10.8mm Sechskantschlissel (5mm) | X
Pasador Clé Hexagonale (5mm)
I e Llave Allen (5mm) |
)

ZTFTIVVTFYIIILAEOH |
@roR—LERD T2, |
Install pillow ball on steering |
knuckle only. '
Kugelschraube (Teil 24)) nur am!
Lenkhebel montieren. !
Fixer la rotule sur la fusée !
de direction. i
Instale la rétula @ solamente en
la mangueta de direccion. i

1

ATF7IVTFy LA
For Steering Knuckle

Far Lenkhebel

Fusée de direction

Para mangueta de direccion

UvFrv LA

For Rear Knuckle

Fur Radtraeger hinten
Fusée arriere

Para mangueta trasera

o BEEET Sl R
El Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

L4

EERU&SITHELTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

X2

2ty MBI TS (B) o
Assemble as many times as speci

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

Repita las veces sefialadas.

R1E,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

alu

ified.

12




1 8 AT 7Y+ w2 )L ] Steering Knuckle
Lenkhebel / Fusée de direction / Mangueta Direccion

e N
|
=1
]
1
(HRIA) 3.5mm
(For Right) —*H*—
(Rechts)
(Drolte)
(Derecho)
L Q
70>k
Front
Vorne
Avant 5mm
Delanteros N\ J

AFTFYYTF v o)L (ERIR)
Steering Knuckle (For Left)
Lenkhebel (fur links)

Fusée de direction (gauche)
Mangueta direccion (Izquierda)

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

N

1 9 'J+7+ v 7 )L / Rear Knuckle
Radtraeger hinten / Fusée arriére / Mangueta trasera

(ERIF)
(For Left)
(Links)
(Gauche)
(Izquierda)

L=

Y+
Rear
Hinten
Arriere
Traseros

U F v oL (GRIFE)
Rear Knuckle (For Right)
Radtraeger hinten (fir rechts)
Fusée arriére (droite)
Mangueta trasera (Derecha)

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

2

TUR%EEB, VEEIEIUJ:'}L:,’&EET%Q BH,

Apply grease. Assemble left and right sides the same way. True-to-scale diagram.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung.
Graissez. Assemblez le c6té gauche comme le cété droit. lllustration a I'échelle.

Aplicar grasa. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real.

13




20 ATF7YroOv R /Steering Rod
Lenkgestaenge / Biellette de direction / Tirante direccion

21mm

-¢ L o

0 @XTFrYyrovR
@ Steering Rod
— 7 Lenkgestaenge
Tringlerie de direction X 1
Tirante direccion
—a

49mm

=

@XTTFIVITHZAOY R

Steering Tie Rod

Spurstange /
Biellette de direction 2
Tirante direccion ajustable @® [EI

7®3x65mm 7Y v A5 7)LOvR

Adjustable Rod EDZC/ )
: ron orne
Gewindestange Avant / Delantera %

Biellette reglable
Tirante ajustable

LU UL

. | zFFuvoscnvr

3x35mm 77 25 TVAK | Sieering Tie Fod
Adjustable Rod Spurstange
Gewindestange Biellette de direction
Biellette reglable |  Tirante direccion ajustable
Tirante ajustable

UL AN

@)5.8mm R—JLTY R
Ball End Kugelpfanne
Chape Roétula

AFF7IVv 740y R

Steering Tie Rod

Spurstange

Biellette de direction

Tirante direccién ajustable
ATFF7VrraOv R

Steering Rod

Lenkgestaenge

Tringlerie de direction
Tirante direccién

21 U+ &40y K /Rear Tie Rod
Hinteres Gestaenge / Biellette arriére / Tirante trasero @UVyAOY R
Rear Tie Rod

Hinteres Gestaenge
Biellette arriere
Tirante trasero

3x15mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

i B 2

4x15mm Y hEXR
Set Screw
Gewindestift
Vis BTR 4x15mm
Prisionero 4x15mm 6.8mm R—=ILTY R 3mm T-R=TyY¥—

mmmm ,,,,,,,,,,,,,,, 2 Ball End Tapered Washer
Kugelpfanne Konische Distanzscheibe
6.8mm R—JL Chape Rondelles bombées
Ball Kugel Roétula Arandela 3mm

UrsAOy K

Rotule Rétula  / —~ " | 5 m 7777777777 o Rear Tie Rod
O ,,,,,,,,,,,,,,, 2 hinteres Gestaenge

Biellette arriere

Tirante trasero
2 2ty MEIZTS (), [R~E, %EEEDJ::JL:;FETLT%JO
W4 pssemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu’indiqué. lllustration a I'échelle. Assemblez le c6té gauche comme le cété droit.
Repita las veces sefialadas. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.

14




4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2.6mm FAAO>YFvy k~

Nylon Nut  Kunststoffmutter
Ecrou nylon Tuerca Nylon 2.6mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4 \@
ovyvy @ i
O-ring O-Ring Q

Joint thorique  Junta Tdrica

@)6.8mm R—JLT> K (S)

&

»C

— 0

&

Uy

(2]

ez

I
I Yi)
I
Ball End (S) Kugelpfanne (S) | ‘
Chape (S) Roétula (S) ! @ 31mm
| | &) A
777777777777777 4 =
(] : : = 8
I
, \_J
@Ry 26x6.8x05mm TvIy— I
Piston Kolben Washer ! ‘ (4]
Piston  Piston Scheibe X
Rondelle 2.6x6.8x0.5mm |
4 Arandela 2.6x6.8x0.5mm ! 8D =
I
I
I
I

%"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

3

> %0ED ENB
CEVWETANS,
Fill in until shock oil
nearly overflows.
Daempfer bis zum
Rand befuellen
Remplir jusqu'a la limite
du débordement.
Rellenar hasta
el borde.

&3

&> )X—7 )L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

L
0\

LTS8 [BZEES,

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les
bulles d'airs.

Mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire

_'_______________________@_

LNV ETIFT, Q@ ZNIETRY G
AN ZEHLET, Z20% o< D&
O%ELHIHET,

Pull piston down, cover with ) & remove
excess oil. Then slowly screw on @ .

Kolbenstange nach unten ziehen, Teil @

montieren und Oel abwischen. Danach

Teil @ langsam aufschrauben.

Tirer le piston vers le bas comme indiqué, puis
couvrer avec les pieces @). Essuyer l'excés dhuile.

Tire del pistén hacia abajo, coloque @) y
elimine el aceite sobrante. Ahora enrosque
® lentamente.

®

©

> X L—XICEIS D

#3RY %,

Check if piston
moves smoothly.

Kolben muss sich
leichtgaengig bewegen.

Vérifier que le pitson
bouge librement.

Compruebe si el
piston se mueve
suavemente.

4ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

Ll YN

x4 X

Doit étre acheté séparément!

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

Debe comprarse por separado.

BN %S DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

15




24 4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

6.8mm R—JL
Ball
Kugel
Rotule

@ Rétula

27UV TERH TR AN,
Compress the spring and install ©2).

und schieben Sie auf.

Compresser le ressort pour monter . X4

Comprima el muelle e instale .

I

I

I

I

I

| B
| Dricken Sie die Feder zusammen
I

I

I

I

I

25 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

K=

Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

<78k >
< Front >

< Vorne > ~
< Avant > ((

< Delanteros > TNV

Holes for mounting.

Diese Bohrungen
verwenden

Trous pour le
montage.

Agujeros a utilizar.

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ffffffffffffffff 23

<YU¥ >

< Rear >

< Hinten >
< Arriére >
< Traseros >

3x10mm EX Shock Absorber
Screw StoBdampfer
LK Schraube Amortisseur
Vis 3x10mm Amortiguador

Holes for mounting.
Tornillo 3x10mm

Diese Bohrungen verwenden
(i EEE 2 axtomm Trous pour le montage. Va

Aguijeros a utilizar.

V EARU &S IKEITS, 4 4ty MEITS (B, o AET LS ICHEIT, = EELTHITBH,

Assemble left and right sides the same way. Assemble as many times as specified. I Ensure smooth, non-binding movement when assembling. k=i Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le coté droit. Assemblez aussi souvent quindiqué. La piéce doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Asegurese que la pieza se mueve suavemente. Preste atencion.

16




AT 7YY —IR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

3x10mm TPEX )
TP Screw S
LK Treibschr
Vis TP 3x10mm =S\ N
Tornillo 3x10mm TP €k N
GNNNW """"""""" 4 ]l 2FFY VTR
@)5.8mm EOR—)L E;iirsir;?viervo
Pillow Ball
Klug(\-;\llschraube Servo de direction
Rotule 5.8mm Servo de direccion
Rétula 5.8mm |
@ O
3x10mm(TP)
3x10mm(TP)
@9t —RRk—>
Servo Horn
Servohorn
- N Palonnier de servo
@=-1—hr3JL Horn servo
Neutral »1IV9T59,
Neutral \ Turn 1 notch.
Neutre Um eine Verzahnung in diese
Neutro Richtung versetzen.
Tourner d'un cran .
Instalar tal y como se muestra. ;J;p’_:i—‘gj)%ith the servo
_ Beim Servo enthalten.
Livré avec le servo.
™ Incluido en el servo.
A
N\ J
27 A AWMy o Z ] Radio Box ®\@
RC Box / Boitier radio / Caja de radio | [l
3x10mm TPEXR 3x10mm(TP)
TP Screw
LK Treibschr 3x10mm(TP)

ﬂx\\\\\\\\\\\\\\\\\\\*-

Vis TP 3x10mm
Tornillo 3x10mm TP

R

ATF7Y T —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

[4Q)
=
=)
&=

@

OO

N ad—R
Cords
- Kabel
=5 Fiches
)2 Cables

Qr» 21— rEzoRIET,
Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou
Pasar el cable a través de este aguijero.

oW %S OIEICHEIIT B

omll Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

17




28 A ARy 2 X/ Radio Box
RC Box / Boitier radio / Caja de radio

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 4

A= CER,

Notez le sens.

Fijarse en el dibujo.

Note the direction.
Einbaurichtung beachten.

3x12mm(TP)

L7~

3x12mm(TP)

%

20y ML —R
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

> [E ER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

29 X ARy 2 X /Radio Box
RC Box / Boitier radio / Caja de radio

ZIEH
ZEHAERRY I X Receiver
Receiver Battery Box Empféanger
Empfaenger-Batteriebox Récepteur
Boitier porte piles de réception Receptor

Vs

Portapilas

»1—RKRZZDNRICET,
Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou

Pasar el cable a través de este agujero.

Antenna
Antenne
Antenne
Antena

1RV —%ELIAD,
Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

IEEER):
IEEERY
IEEERN

2: 20v MUY —mR
Throttle Control Servo

1: Z77V 74 —K
Steering Servo

Lenkservo Gasservo
Servo de direction Servo de gaz
Servo de direccién Servo de Gas

B:z1rvF p-HiTELAD,

Switch Insert at step KJJ).
Schalter In Baustufe Y] einsetzen.
Interrupteur  insérer & I'étape ElI].
Interruptor  Insertar en el pasoRJ].

7Tt
Antenna
Antenne
Antenne
Antena

(2 ER U THIL TR, / Pay close attention here! /
=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

e

OWA %5 DIRICHEIZ TS, /Assemble in the specified order. /
O |n der angegebenen Reihenfolge zusammenbauen. / Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

18




30 X ARy ¥ X/ Radio Box
RC Box / Boitier radio / Caja de radio

BHRY 7V ADIRT T —
Battery box connector
Akkustecker

Prise du boitier d'alimentation
Conector portapilas

A4y F
Switch
Schalter
Interrupteur
Interruptor

2x8mm

-

» ZEDBICELAD,
Insert into B on receiver.
Beim Empfaenger in Eingang B stecken.
Insérer dans B la prise de l'interrupteur.
Inserte en B del receptor.

B B: 1 vF

2 Switch
1 Schalter
Interrupteur
Interruptor
21y FHBE

Included with switch

Im Lieferumfang des Schalters enthalten.
Livré avec l'interrupteur

Incluido con el interruptor

31 X ARy ¥ X/ Radio Box
RC Box / Boitier radio / Caja de radio

3x10mm TPEX

TP Screw

LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 2

TvIEY

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

DWW 2= = OB H32T B
omll Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

19




.l‘i@/ \L W
LD mram D
A . ) T oyl
9 S/ s W VW 5885 em
W= \ N [ G222 .

L

(

,y\uuﬁ

)

3x12mm(TP F/H
3x12mm(TP F/H) ﬁ/

£ E
| EE -~
+ ==
A X%
~ N~ |
2glos
nseBE
eSGS5E |
mWSRN !
v —
x
-
T s
DNx T® x
2 x%%
£D5-3 c €3
._M..MB.Ma = *~ 2

SO ® I ~ 8

KEaxrmo - o o=6 N -
o P D0 5 IS -
= [NT C oo O = '
= S 05 QO o ® !
IS NE g oS D ©

3 3 LN ST 53

N £90
8 T NS 2ot el Bes
o KRgcES ) oS
(<) 9] = e 1= L

(0] = Q= .= S — 5 O

© _'ASLTT ~ m.ma@nn

@« - occo8
X © 3 w_ASURA
23S || @

g
20 =
2o EL .

g o gL 7 5 - -
o oo ! O = £ ,
= = s N e c Q W ==

Q[ Kz2sX¢g! £ e o € ,

= B = £ | > 2 E EE |

& VoM g G e ” ”
X G QT R =] X | < <
ad| (MG a=% c geED 028

oM X | ~ 3 o Yrglgo!

AR , c 2oX=! ~Ncg3T !

E = = ~N O Noxwe s R G O ,

ROl k528 wm VAISE | DEIREX |

7’ P 1 |
KeE||§ HS|| E . E
Al = - | & = £
5 (Qpl | =
3 @ 3 [sp ﬂ@

20



34 I >3y, X 77— /Engine, Muffler
Verbrennungsmotor, Resonanzrohr / Moteur, Echappement / Motor, Escape

3x25mm Fv¥vITER
Cap Screw Inbusschraube
Vis Tornillo allen

Motor

IVIVFyvEYTU—
Engine Assembly

= Verbrennungsmotor
|§ R ------ 2 Moteur

35 I >3 /Engine
Verbrennungsmotor / Moteur / Motor

/
///

E 7

9

/

Vs

p- I DTEEE D > TEET %,

Tighten the screws with one sheet of _
paper inserted between both gears.

Legen Sie vor dem Festziehen der
Schrauben ein Stlck Papier ‘
zwi-schen beide Zahnréader. Q

Serrez les vis en insérant une feuille de
papier entre les dents des pignons.

Apriete los tornillos colocando un trozo -
de papel entre la corona y el pinon.

§\3x12mm(TP)

3x6mm EX 3x10mm TPH S E X
Screw TP F/H Screw
LK Schraube SK Treibschraube
Vis 3x6mm Vis TP F/H 3x10mm

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

Tornillo 3x6mm Tornillo 3x10mm TP F/H
ﬂmmmm ———————————————————— 3 I)mm —————————————————— 1 ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

3x10mm(TP F/H)

S RAZhY hT 5,

% Cut off excess.
Uberschiissiges Material abschneiden.
Coupez I'excés.
Corte el sobrante.

E**‘J‘D‘yﬁﬁﬂ%ﬁén

Appliquer du frein filet.

Aplique liquido fijatornillos.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

21




20y MUY ¥4 —3 [ Throttle Linkages > ¥ Fa—T6mmicAy b

N . . L Cut the Silicone Tube to 6mm Length.
Gasgestange / Tringlerie de gaz / Varillaje de gas SiLIJikonscqr:%aulclh @) aljjf 6mm ablénger?.

5% 8 TPER Découper une longueur de 6mm de la
Xomm . o
TP Screw LK Treibschr 2x8mm(TP) durite silicone (3 .

Vis TP 2x8mm  Tornillo 2x8mm TP \ Corte el tubo de silicona ({3 con
AR O una longitud de 6mm.
S s

@3x3mm tvhrEZR
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

@ss>vomyk
Crank Rod  Lenkgestaenge B CDNEFES,

Tringlerie  Varilla direccion 0: H—Rk— @ Y ‘ Use this hole.
R P, P EPP-HH - Servo Horn Q Dieses Loch benutzen.

@zoy kLay R Servohorn Ut!l!ser ce trou.
Throttle Rod  Gasgestaenge Palonnier de servo Utilice este agujero.
Tringlerie de gaz  Varilla gas Horn servo

[ T
ffffffffff 1

@2mm Zkvit—
Stopper Stellring

@ =27U>4 Spring Feder
Ressort Muelle
MRV - - - - ------ 1

37 ARy LY =3 | Throttle Linkages 2x8mm TPEX
Gasgestange / Tringlerie de gaz / Varillaje de gas

TP Screw
LK Treibschr
@\ Vis TP 2x8mm
) Tornillo 2x8mm TP
©) 2x8mm(TP) ‘

Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

e A\
@=-2—hKFI .
Neutral >13V959,
_ //, Neutral Tum 1 notch.
- 7 \\\f Neutre Um eine Verzahnung in
) ) PN e Neutro diese Richtung versetzen.
@ Tourner d'un cran
\ I Instalar tal y como
/"/—r\ se muestra.
J

g 2 S OJEICEIT 3 o ELEET ] ae K o, T,

Assemble in the specified order. KB Ensure smooth, non-binding movement when assembling. Temporarily tighten. True-to-scale diagram.

In der angegebenen Reihenfolge zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen. MaBstabsgetreue Darstellung.
Assemblez dans I'ordre indiqué. La piece doit pouvoir pivoter autour de la vis. Vissez temporairement. lllustration & I'échelle.
Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional. Dibujo a tamafio real.

22




A0 MLY v =3 ] Throttle Linkages o852 &5 c@OMBEERET 2, / Place (B as illustration shown. /

Gasgesténge / Tringlerie de gaz / Varillaje de gas | Gesténge montieren, wie dargestellt. / Placer la piéce comme indiqué sur l'llustration. /
Instale tal y como muestra el dibujo.

<Za—hkJL> - <\ >
Neutral 20y MLAKYTZRTY 2 —THEY %, High

< Neutral > Adjust the throttle stop screw thus. < High >

< Neutral > Justierung wie in der Darstellung gezeigt. < Vollgas >

< Neutre > Ajuster la vis d'arrét avec la commande de gaz. < Pleingaz >

< Neutro > Ajuste el tornillo de ralenti de este modo. < Méaximo gas >
#90.3mm
approx. 0.3mm

B JL—FDHE U BB, ca. 0.3mm

Position where brake starts working.

Darstellung zeigt die Gestangeposition,
ab der die Bremskraft eintritt.

Position de début de fonctionnement
du frein.

Posicién donde comienza a frenar.

environ 0.3mm
aprox. 0.3mm

28y MVAKNYTRIY) 12—
Throttle Stop Screw
Vergaser-Anschlagschraube
Vis de ralenti

Tornillo de ralenti

<7L—=% > #90.3mm

< Brake > approx. 0.3mm

< Bremse > ca. 0.3mm
Frei environ 0.3mm

< rrein > aprox. 0.3mm

< Freno >

X7 THHED,
Spring shrink.
Justieren Sie die Feder.
([ Ressort legérement comprimé.
El muelle se comprime.
=

M rrovarksy7
Nylon Strap / Kabelbinder
Collier nylon / Abrazadera nailon

- FERR R, EXD 1T %,
Confirm the setting before installation.
Erst montieren, wenn die Vergaseranlenkung

korrekt eingestellt ist.

Effectuer les réglages avant son installation.
Confirme la posicion antes de instalar.
I7—7Y—+—
Air Cleaner / Luftfilter

Filtre & air / Filtor de aire

@ rrovzarsy7
Nylon Strap / Kabelbinder
Collier nylon / Abrazadera nailon

RN R73% 7Y T %, / Cutoff excess. /
AN Uberschussiges Material abschneiden. / Coupez I'exces. / Corte el sobrante.

23




Y Ao/‘, = N

WREL5 > [ Fuel Tank

T

[Ty

o

=

£

£

o

%
. 2
2 g
a 2
[ : +
D I / m H i T D
: \ ) = 88 R
'3 N e Y Ugfsg 3
2 ) o,.tl\.fﬁ:\t\\&.f/ul 33t N
: N\\’”W/ﬂ‘*&%/‘/.’lﬁ/\d’ \.‘ 1N m m L M NN b
i W/\,sv.@w‘m!ﬁ AR Beles .
RS =) A\ e *Om
= AN == - wA,4T

«\\.\!. .
I /s 7/0 /6\. -

24




41 54TV & KA —)L / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

By I VEHTNSEYATERS—ILDODIRER

ICBEEEERIZERUIEET 5.

R —LZEBLEBNSHER5VWIITICWnd, BT TERSOEDRA—ILEZBLIT, After fitting wheels to tyres, apply instant glue as shown.
Fit wheels inside tyres as shown. Twist the tyre onto the wheel. Setzen Sle dle Relfen auf die Felgen und lassen
Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. Sie einen Tropfen Sekundenkleber In der Naht
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | * installer. zwlischen Reifen und Felge entlang laufen.

Coloque las llantas en el interior. Gire la llanta. Aprés assemblage, collez le bord du pneu sur la jante.

Aplique pegamento cianocrilato en la junta.

4 4TV & A=) /Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

23

<Yy >

< Rear >

< Hinten >
< Arriére >
< Trasero >

\ 225N
[SB-— =
SN s i
NN &
\mumm!.\.

)iz 7

<780k >
< Front >
<Vorne >
< Avant >
< Delantero >

~N

»—ErI—H5E9UTHERT %,
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Rader und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.

@RA—=ILF Y~ (FIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (bleu)
Tuerca rueda (Azul)

E ffffffffff 4

®\@ Afloje las tuercas del chasis, coloque
\\ L las ruedas y apriete las tuercas. )
P G R TEET 5. 4 4ty MEIZITS ). V EARU &S ICHEILT, TLREEAITEET %,
LY Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. & Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefaladas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

25




43 75— )U / Decals
Aufkleber / Autocollants / Adhesivos

> Th—ILIE Ky T — I RUOBRGAEZSE ICIFHDMAEICH > T, FEGEAEHY LTS W,
Place the decals to your liking to the packages and the instruction manual, and cut off the excess part.

Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf.

Placer les autocollants en se référant au couvercle de la boite et a la notice.

Coloque los adhesivos sin numeracion en los lugares de su eleccion.

» 7y ADFRRIRNEBOTH—ILF /=TT,
The decal numbers between brackets are only for the opposite side.
Die Aufkleber in Klammern sind fiir die andere Selte.
Les autocollants entre parenthéses sont pour le c6té opposeé.
Los numeros entre paréntesis son para el lado opuesto.

(@)

KyoSHO

www.kyosho.com

www. kyosho.com

WWWDW@§@@D com

www.kyosho.com

TRD151-DC01 DBX PRINTED IN CHINA

oSHOQE

THE FI RADIO CONTROL MODELS

IKCYasHO)

26




44 oA > | Rear Wing
Der Heckspoiler / Aileron arriere / Aleron trasero

TvIEY
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

4 5 N7 4 N>k /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

3x10mm(TP)

TvoEy
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 1

® \

ORTrEVIF HDOLSICHIFTHES ERMHAULLETT,
Slightly bend the body pins as shown in the diagram for easier removal. %

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestelit. ﬁ » %
Courber les clips de carrosserie comme indiqué.

Doble ligeramente las presillas de carroceria para facilitar la instalacion.

27




%~ 41 Y7 / Tires / Die Rader / Pneus / Neumatico

B Al S ERRIC RIS B,
Replace the other side in the same way.
Diese Seite ist identisch aufgebaut wie die
gegenlberliegende Sektion.
Remplacer ce c6té aussi.
Proceda de igual forma en el lado opuesto.

kv hOULHTEITER,
Be careful not to

51

Tires
Die Rader over-tighten.
Pneus Nur méaBig festziehen.
Neumatico e Veuiller & ne pas serrer
Tires trop fc.)rt. )
Die Rader No apriete demasiado.
Pneus
Neumatico
L7y =L @RA—IF v~ (FI-)
D e o Wheel Nut (Blue)
C/) Clé en croix Radmutter (blau)
X Llave de tubo Ecrou de roue (bleu)
/ Tuerca rueda (Azul)
LES P EIEFEBRETLHRAL,
Tighten Tighten all the way.
festziehen Vollstandig festziehen. [ |\\C )|\ | 4
Serrer Visser fermement.
Aprieta Apretar bien

28



A )8—2 =y

N DA% / Shock Adjustment

Die Justierung der StoBdampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

@5 > /{—1=v ~DEL / Detaching shock units /
Demontage der Daempfer / Retirer les amortisseurs. / Para desmontar el amortiguador.

<70Yhk >

< Front >

< Vorne >

< Avant >

< Delantero >
£

Fo)—1=v ~
Shock Unit
Daempfer
Amortisseur
Amortiguador

<V >
< Rear >
< Hinten >
< Arriere >
< Trasero >

Fo)—1=wv ~
Shock Unit
Daempfer
Amortisseur
Amortiguador

KSH omm(TP)

X XAYTFUR, HERIFIONR—IEBLILE W, /

3x10mm TPE X 3x12mm R
TP Screw Screw
LK Treibschr LK Schraube
Vis TP 3x10mm Vis 3x12mm

Tornillo 3x10mm TP

[ o »

Tornillo 3x12mm

2

Vs

BRIV TV v RI—EETEICLD,

HeZRfTEXT,

The chassis height can be adjusted by turning the
spring adjuster §6).

Die Chassishoehe kann durch das Drehen der
Federhuelse justiert werden.

La hauteur de la garde au sol peut étre ajuster
avec les bagues de réglages des amortisseurs.

La altura del chasis puede ser modificada girando
el ajutador de muelle 6.

BHaimE<B%, HEMEL B3,
Increase chassis height.
Chassishoehe erhoehen.
Augment la hauteur.

Incrementa la altura.

Réduit la hauteur.
Reduce la altura.

Reduce chassis height.
Chassishoehe verringern.

Refer to P.30 for maintenance and Exploded View diagram. / Siehe Seite 30 fir Wartungsarbeiten und Explosionszeichnung. /
Se référer a la page 30 pour les vues éclatées et I'entretien de la voiture. / Consulte la P.30 Mantenimiento y Despiece.

29




%X | Exploded View / Explosionszeichnung / Eclaté / Despiece

7Ay N UYFYRy X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehause /
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

={Y
Dvzoi2

VS001
VZW020-01

(®)vzo12 s
2oy —(9QVvzo12
| N7
2N
N
®vzo12—( Y/
@vzo12@

H—7mR+tz -+ /\—/ Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

30




Y& —F+Rv U X/ Center Gearbox / Die mittlere Getriebegehéuse /
Carter de différentiel central / Caja central

®vzo12—Q)

@—@v2012 B
©—®vzot2___--"~

70Y N/U¥5 )= = b / Front/Rear Shock Unit / Dampfereinheit, vorn/hinten /

1
1
Suspension avant/arriére / Amortiguador delantero/trasero ! (:j
- u 901G001-5BL

<7AOY KTV I— > 1
< Front Shock > . !
< Vorderer Dampfer > ! . @
< Amortisseur avant > | ~. ) (891G001-1B
< Amortiguadores Delanteros > i < ,

1
1
1
1
1
1
1
1
! ) @
<UTTvit—> | R @397012
1
1
1
1
1
1
1
1
1
1

< Rear Shock > 6)1G001-18 !
< Hintere Dampfer > Q—2.6mm
(831G001-1B

< Amortisseur arriere >
< Amortiguadores Traseros >

T

O FBETDONR—VIRFEFLTHED A
AT72av =Y EEBENKRDHILT W,
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
is not sold individually.

Following optional springs are sold individually.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
Das Teil Nr. 91 ist nicht separat erhaltlich.

Verwenden Sie dafiir folgende Ersatzteile: @ 89)1G001-3BL
TRW-101-1014, TRW-101-9014, TRW-101-9514.

n'est pas disponible separement.

Les ressorts optionnels suivants sont proposes

individuellement.

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

no se vende individualmentey.

i
\\\ IG001-SBL
1
Los siguientes muelles opcionales se venden por separado.

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514) e e m e e e e e e e e e e e e e e e = =

i
|
‘ (82)97009-52
I
I




@ R
EXPLODED VIEW
EXPLOSIONSZEICHNUNG

VUE ECLATEE  _
DESPIECE -»
@TR104

-
-

I TR122
I/

<FVIN— >

< Shock Absorber >
< StoBdampfer >

< Amortisseur >

< Amortiguador >

C:’ (\ \
<
. \ BGOOG

BN | S OGS
* 92051

N . TR123 \. !
\\ A A
N N
\\

N

AY
A
\\
o
@

-

TR126

TR102\\\ 97003

\_—3—’9 \\
AY -
N

X—EB/N—VERFEL TWEWIK—=Y DB D FT,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

© Copyright 2008 KYOSHO CORPORATION / 4 s 50

—

v L
v
VL
\

\

\

7

z

T-_-\

-
-

®

(%) 96183BL

N

Y @3)TR123

N

\ 7997003

R @®TRI25
1284 -7

LA43

LA43

A \\\\\\\\\/\\\\\\\\\
SC Brrres
I

\
I,

AN
LA43 &

BYTR114

< Servo Saver >
< Servo Saver >
< Sauve-servo >
< Salvaservos>

(39 TR114

<=1 /\—>

IFW53

IF136

<7OYRFVPRY IR >

< Front Gearbox >

< Vorderes Getriebegehause >

< Carter de différentiel avant >

< Caja de transmision Delantera >

<EVH—FVRYIZ >
< Center Gearbox >

< Die mittlere Getriebegehause >
< Carter de différentiel central >
< Caja central >

N

N

i
97015 ©

(0592638
<UPETRY VX > == ®
< Rear Gearbox >
< Hintere Getriebegeh&use >
< Carter de différentiel arriére >
< Caja de transmision Trasera >

<FVIN— >
< Shock Absorber >
< StoBBdampfer >
< Amortisseur >

< Amortiguador >

NS * @ 1296
5' TR123 — 4 i
< S

o) \BRGOO6

- TR126
N 92051

Q TR126 (1997003

73)TR123

@

N
N
N
N

N

\ﬂ

N
A
97003 N
N

o

TRH001BK

DBX readyset

32

33



ZANRTI—Y (1)

K=Y % AR (F—No.&EAE) | EM | kFE
Part Names Quantity (Biad) | FHE
AL A4
TR17 Spike Tire @ x2 1365 21/0
1IF—ARYY .
TR18 Inner Sponge @ X2 368 (ﬁﬁﬁ)
—JU—F—TILR
TRS1 Air Cleaner Elbow @ x1 420
TR101| 91> (75 v 7/DBX/DST)
BK | Wing (Biack/DBX/DST) | @ 1 525
TyI— A7 AT — 1
TR102| % 5\ (DBX/ DST) DBHOVEx1 | 525
Upper * Lower Sus. Arm| 4x16mm+t v k E' X
Set (DBX/ DST) 4x16mm Set Screw X !
4YI\=27—1tv i (DBX/DST)
TR103| grock Stay Set (DBX/DST)| @ @ 8 x 1 525
TUI= 54735~ N 080T | D @ @) @
TR104 Bumper « Wing Stay Set (DBX/DST)| ©5) (20 (2 . 525
7y)\=7L—hty b (DBXDST)
TR105 Upper Plate Set (DBX/DST) 66 x 1 525
TR106| £27V-2/—ty F DEXDST @ @ B B D@ | 4,9
Battery Cover Set (DBX/DST) x 1 x2
X 737K v &  (DBX/DST)
TR107| Radio Box (DBX/DST) | @ X 1 630
#8145 > - (103cc)
TR108| E 6] Tank (103cc) @x1 1050
A4 >3+ ¥ — (DBX/DST)
TR109| pain Chassis (DBX/DST)| &0 X 1 2310
NV~ R (DBX/DST)
TR110| B khead (DBX/DST) | 1D @x 1 525
£Y5=/XL7 %y h (DBXIDST) @
TR111| Genter Bulk Set (DBX/DST) x1 @x2 | 420
TR112| X4 > %1 (46T/DBX/DST)
-46 | Main Gear (46T/DBX/DST)| 1% 1 315
#—Rt /ity h (DBXDST)
TR113 Senvo Saver Set (DBX/DST) @EIE®Ex 1 420
A 1=Y+ 7 b (2pesDBXIDST)
TR114| 50 Saver Shat (2pcs/DBX/DST) x2 525
Y5=F79% 7 (2pcs/DBXIDST)
TR115| Gerer Dif, Shaft (2065/DBXDST) 12 X 2 630
7L =%+ 7 b (2pcs/DBX/DST)
TR116 | Brake Shaft (2pcs/DBX/DST) | % 2 315
70y MeY5=Y17 M (=1031pcsDBXDST)
TRUIT | erontCenter Shet (L=103/1pcs/DBX/DST) x1 630
Y7ty =77 1 (L=76/1pcs DBXDST)
TR118 | gear Center Shat (L=76/1pcs/DBX/DST) x 1 525
RA =L+ 7 b (2pcs)
TR119B Wheel Shaft (2pcs) @Wx2 630
707 MIPHA 7 b (3idémmi2pesDBKDST)
TR120 Front Lower Sus. Shat (3x4mm/2pcs/DBX/DST) x2 315
YPOTHAY %7 M (3x56mmi2pcs/DBX/DST)
TR121 Rear Lower Sus. Shaft (3+56mm/2pcs/DBX/DST) x2 315
7yIt=F 2947 M (39mmFER2pcsDBXDST)
TR122 Upper Sus. Shaft (3x39mm/F&R/2pcs/DBX/DST) x2 315
11mm# X7R—)L (2pcs)
TR123 11mm Suspension Ballt (2pcs) @x2 840
R74 7%+ 7 1 (L=96/2pcs/DBX/DST)
TR124 | pyive Shatt (L=96:2p0siDBX/DST)| @ X 2 1050
540y Rt v~ (DBX/DST)
TR125| Tj6 Rod Set (DBX/DST)| DX 1 @®x2 @x6 | 315
KA =)L\ 7 (2pcs/DBX/DST)
TR126 | \yheel Hub (2pcs/DBX/DST) | 10 @ X 2 420
A =IbFv b (2pcs/DBX/DST)
TR127| Wheel Nut (2pcs/DBX/DST)| 2 X 2 420
+v 77 —L (L/R)
TR128| Khuckle Arm (L/R) €6 x 1 525
Y ZR—JL K (DBX/DST)
TR129 | \anifold (DBX/DST) | @ X 1 420
< 75— (DBX/DST)
TR130| \ffier (DBX/DST) | DX 1 1470
UYr =Yty (DBXDST) | @ @ @ ®x1
TR131| [inkage Set (DBX/DST) | (2 @ x 2 420
TR132| Z~/\— 1 | (DBXDST)| @ @EBIEE®E, , 2310
Shock Set (DBX/DST) |88 @9 90 ©1) @2 .
F—fieA /\= v 7 Mey b (OBXIDST)
TR133| 5ory6 Saver Shaft Set (0BXDST)| & @ @ x 1 525

SPARE PARTS (1)

* FOR JAPANESE MARKET ONLY.

ACAVEA ‘ AR (F—No.E AE) | EM | kFE

Part Names Quantity (B3N | E8k

TRB101| Zr S ot (oo | @ ®x 1 4410 | 210

TRB151 | Gioar gcjjd; Set ](\D(B%O @@x1 2625 |(i)
TRD101 | Zorr dor (oo x1 420
i e e 525
BRGOOT| Shiefa Beag (be10nt)| B X 4 1050
BRGO02] Siatd Boaring (Sxbes 5| 1 X 4 1050
BRGO0E| Shiald Boaring (ovtot)| 6 X2 1050
BRGO0B| Spiela Boaring (12.16vi| 10 X2 1890
IF133 | Grbio ook x2 578
IF2088| ot et o oP clotery| @ X 840
IFW53 gFI;%/Jcal3@5%#5;}?.%; ®x3 420
FW136| SEC Crten shoa | ® %3 1575
'O | ook Practie Parte. | B@@®@®@x2 | 525
I-GS(I)?,OL1 égrlﬁn/g;a,&djjultxei (Eglue/ZSE:Cssg €€ x 2 525
TR | ook o (o) | @ x 2 525
a3 | 2o | @x 2 315
S054 | Zon et oy | B 893
vSoot E_)_;f?egn_ti; Case D@@x2 @®x8 473
VS002| Firc o Set (o) | @B x 2 683
vS003| Zii 0 3 Tob @x2 578
vso18 /B\e/v\e}IbS/h;—l:tj(S%gIJI)\ : @x2 630
vzo12 g_‘i\ffje;\;r}:ig ée:r Set @ED®O@xs8 945
VENI20 Biforential Gase Seal | X4 368
WOT41Y]| XTI Tapered Washer| 2% 10 473
o] S 01
Woz02| & B S Bl |8 x 10 735
W0204) QT Bl (a9 X4 735
o0 |t o
9681&33 gc;or/s:ﬂc]o;: 'ﬁubg ((22 gi#())%%//BI)ube_) @ x1 578
96646 S/hllr;-sbetj(oh (Tcr){igk%o./z%c% x4 473
97001 | povel Srar” ®x6 630
oo B
97004 | Gyioh earng | @ @ @ x1 630
0 | Zrock st~ " x2 735
97012 | Gk Dinpmragm | @ x4 525
97015 'Iige/r\;ggolie‘ty b x1 263
or022| g 7ML x1 735

34




JACVE
Part Names

AN

AR (F—No.& A%
Quantity

e ZE
(Bi:d)

1284 | o Biiow Bal | X8 210
1296 | @ o B g | ®@x12 420
'BK. étra; kyvxnj;(eha’:éi)j 77 @ x s 263
1708 | Avtenna x4 525
6951 I\ju?ﬂzrgzj;i\e/tf 7 @ x5 210
92051 | 3X1 1M i @ x 10 315
82106 i%.%’fﬁéﬁﬁ?‘/?j’ (KT-6) X1 735
-01 | Antena f‘or Transmitter (KT-6)
V05" | Soro (KS1018K) | ©) %1 5775
B2100 | Gore G ot (S 101500 | 1 <! 210
P08 | Raconer (cr iNBK) | ©* 1 5775

\—(2)

KX
FHE
210

—&
(#)

SPARE PARTS (2)

* FOR JAPANESE MARKET ONLY.

JAGE 2 RA (F—No. & A¥) |k IESf | KFx
Part Names Quantity (FiaA) | FERL
. HDT7—2U—+— )
%| 92304 | {0 AT Cleaner x1 840 21;
. HDI7—7)—F—2RV I | o ol
%92304-1 HD Air Cleaner Sponge x1 683 | (#t22)
HDI7=9Y=+=2RVY (4A) |
192304-2| b A Cleaner Sponge (4pcs) x4 1050
Ay R EEEPIN VN
MT134| i Filter Joint (2pcs) @x2 420
92601 | W#v77-Y31YNUT(7797)
BK | Muffier Joining Pipe (Black) | @ X 2 840
AFyTEY
92638 Snap Pin x 10 210
FARYTL—F/)y R
92696 | Brake Disk Pad x2 815
N=RTL—FF4ZV7
92985 | Hard Brake Lining @x4 420
Fv NOEREDO—EBICIFANRT K=Y EUTRFBL TWEWIDH D EFT,
RETRERATYa Y —VZERFBLTWEITDTEENKD LS,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.

IR—Y %

Part Names

A=A

AEN

Description

— (1)

e
(Bi:d)

I=ILRRF7 Y7 (5x10x4) | 4EA D
BRGOOT| ghelq Bearing (5x10x4) | 4 pcs 1050
SPJ Z v FANIL(13T)

IFW48 | SP Clutch Bell (13T) | ez 2310
IFW47 SPZ ZwFARIL (14T)| instead of (. 2310
SP Clutch Bell (14T) BRGO001& v ~TfEMR
SPZ S wFA~JL (15T) | Required to install BRG0O1
IFW133| Sp Glutch Bell (15T) 2310

PCTTVFATIVT(110) | HERE
IFWS3H| 3pC Cldtch Spring (1.10) | instead of . 420
3PCTTvFATI VT (0.95) | B
IFWS3M| 3pC Ciutch Spring (0.95) | instead of (3. 420
3PCTTvFATI VT (0.90) | @R
IFWS3S| 3pC Ciutch Spring (0.90) | instead of (3. 420
SP7L—FFT RV |@cXHE
IFW122| Sp Brake Disk instead of @9 .. 1890
SP7L—F/{y R @), @D 4
IFW330| Sp Brake Pad instead of. @. 1890
3PCHDZ V259 Fy1—|(@BERE
IFW339 3G HD Aluminum Clutch Shoe | instead of (). 1680
I7=74M5-Y314Y M 2pesMFR)| (DRI No.92304&
MT134| Air Filter Joint (2pcs/MFR) | instead of @). Use vith Nog2aos, | 420
744 (IKT4 b /DBX/DST)| (@& 34
TRI0IW/ \Wing (White/DBX/DST)| instead of {@. 525
74 =)l (74 b /2pcs/DBXIDST) (3D & i 2A
TRHOOTW| \yheel (White/2pcs/DBX/DST) | instead of @ 2 pcs 525
Fa—-YRYA L=ty M~ RH
TRWS | T{ned Silencer Set instead of@ 7140
TRW101| ¥V /=27 7 (101 4/=63) | @D & i 2$)\ 840
-1014 | Shock Spring (10-1.4/L=63)| instead of @)). 2 pcs
TRW101| 4 2/8=27Y 277 (9-1.41L=63) | @DE Kife EIN 840
-9014 | Shock Spring (9-1.4/L=63)| instead of @)). 2 pcs
TRW101| V=277 (951 41=63) | @D & Rfe 22N | ga0
-9514 | Shock Spring (9.5-1.4/L=63)| instead of @). 2 pcs
— AZN=HLRL YT+ T M [{0,T5) R 2 IN 3570

Universal Swingshaft

instead of 70),@). 2 pcs

KFx
FHE
210

(Fi)

R R 5

OPTIONAL PARTS (1)

IR—Y %

Part Names

EN

Description

e
(Bi:d)

SPA4 Y'Yt Y—(17S/IDBX/DST)| QO & Kif:
TRW103| 5p \fain Chassis (17S/DBX/DST) instead of @0. 6090
IVIVURIY MY | BE - BT YBT3
TRW104 Engine Mount Set For installing engines from other 1575
brands on the stock chassis.
IFW54 &ty kT
Required to install IFW54.
F4N5V) =ty | DBKDSTIfemo 6T) | SEE7 LISV A-—5 2KHAD
TRWI105 | (5 Gpock Set (DBX/DST/Inferno GT) | High precision Aluminum shock set. 4410
2 pcs
O-N\1RIYIVYIIV N TRWIOSICET Y I
VSWO03| | oy Height Engine Mount | BXf 3 B 1575
For installing engine from other
brands on the TR103 SP chassis.
ZF—=LRR)LF T @,eDexih:
VW019| Sicel Bevel Gear instead of (3),@21. 3990
70719 N7y IRA=DEFy b UN)| @2 & i
36208 | 1y Whee Nut for PROLINE (épcs) | instead of (72). 420
HDT7Z—7U—F— |I7-9U—F-0REET Y7
92304 | yp Ajr Cleaner High capacity air cleaner. 840
@ERIE  NoMTI34LHE
instead of (3. Use with NoMT134,
612251 | Hole Shot T M3 (8192-02) 51 7 2B A D 2310
M3 | Hole Shot T M3 (8192-02) Tire | 2 pcs
612251 | Hole Shot T R3(8192-12) 711 2@ A D 2310
R3 | Hole Shot T R3 (8192-12) Tire | 2 pcs
612252 | Bow Tie T M3 (8196-02) 71 1 2/ A D 2310
M3 | Bow Tie T M3 (8196-02) Tire | 2 pcs
Speed Hawg (1080-00) 5 ¥ 2f@A D
612253 Speed Hawg (1080-00) Tire | 2 pcs 2205

% FOR JAPANESE MARKET ONLY.

KFx
FHR
210

(Fi)

35



KA
FHE
210

—&
(FE)

F7 3= (2)

ACNE kS e E A

Part Names Description (FtaA)
1700BK ?:Z;Zsﬁz;‘i?s‘/sé?;?k’)” 12@&: 189
1700KP | Firaspent Sap (FPY(S)| 15 peo. 189
1700KY 332@&2& giffé (ﬁ)?s; 1315.:)\5. 189
17018K| Qi Stap (M / Biac) | 16 pos. 263
1701KP %ﬁést;t/sﬁwéﬁl\% 12@&: 263
1701KY %L‘ﬁz\egc?ar‘;jtjs,t(g;)al(réﬁ_) 121130): 263
1705 gcjorfﬂ‘rﬁ;zza(%lvmﬂt; gap)) g@c)s\ 525
1706 |G a6 ps. 525
1707 | G s w0 &

OPTIONAL PARTS (2)

* % %

1796BL

ACAVE4
Part Names

kS
Description
U—RiRRERF1—7

* E
(Ht)
735

AUINY)AVF1-7 (F)-)

Spiral Silicone Tube (Blue) | Code prote_ction tube i
1796R é:J\J;I gmgc%g'l'lubz((lﬁéti; goﬁfﬁéiﬁ%f tjb;7 735
92213 L;kjjl;'l'jbe (2%)%%2)%%22?23 @Sﬁ;}? of (. 735
SG1ESBL) S Tt 10 | o of 3, 578
SO1E3C) (i ) S @s%;‘*;% o 578
e o A | EEESE
607012 iy Shone ;Jé_mjb(et(;n?k)) Iih& COENES VIR 420
070126 Fore e F}uil_Tab(Z(l()iée/n)) HELICLBES VYR 420
607012Y MA=RY)IVF1-7(I0-)| BRECHEBNLS ) D8 420

Tornado Silicone Fuel Tube (Yellow)

MEF2—7

% FOR JAPANESE MARKET ONLY.

FHHR
210

—&
(FE)

IACEDZE 4
Part Names
SPFAT7IyI—N—
SP Knife Edge Reamer

Sk
Description
KT« DDV MR ICER
Tool for making holes on bodies.

S ZE
(Bi:d)
1890

I75AHRA—INT—5—
Flywheel Puller

7 7AIRA—ILRHULIE
Detaching tool for flywheel.

2625

70ALYF (5.5/7.0/8.0/10mm)
Cross Wrench (5.5/7.0/8.0/10mm)

473

KX
FHE

=Y %
Part Names
FIYIE—REZS—

kS
Description
BHUTIYIVRER

(i)

36203 Temp Monitor Onboard digital thermometer 3990
36207 | Triorma Meter TNO0G | nmsmatsas tommay 1201 2940
36209 | i Starter BOX 2.6 | For 110176 medels | 810
36215 | Syaranosr21 Condien et st it | 1890
362165 A=97T-R5-20(2) 7220087 )=ff) Ky7)=2074Y3VA=-5-f777E-5~ 2730

Spark Booster 2.0 (with ORION 2200 Battery)

Spark booster with battery condition meter

FHA

36

96163

VACAVE
REUMEINES
RyFftEtyT 4971738 R ey b (440630)
Bag with Setting Glass Board Set

kN
Description
tyT4VIRATAR-REERIY S0y b
Glass board & special bag

K E A
(Btr)
7140

96423

7 2—TIJLR> 7 500cc
Fuel Bottle 500cc

AE—T ¢ —I2HAEHA I e
For quick refueling.

1050

KX
FHR

36217

=V
Part Names
T-R5—Fv—Iv—20
Booster Charger 2.0

A
Description
FISNE-0A- My MITF Tt =M oS-
Plug heater delta peak auto-cut charger

K E
(#)
1995

72301

Power Zong AC / DC/ 1 v )%=+
Power Zone AC/ DC Quick Charger

F1~12WI5F v —Y v —
1 - 12 compatible charger

18690

72321

Poewr Zone PS-25A (X7
Power Zone PS-25A (AG/DC Power Supplier)

{LER)ACI00VER-DCI2VRE L ER

AC100V-DC12V Electronic equipment.

14700

ORI12227

ORION 1600 L ¥—=/{=/{y )

w17

ORION 1600 Receiver Pack

Hump Type

2520

KX
FHA




TIAIL - AL

=V & kS e TE i | ke Fx

Part Names Description (FeaA) | FHe

% | 36901 éu_p{a\or_P}cSv'ar-z_r glga_nje_r_ gIZa\/ngizggﬁ;%fb car. 893 31/0

96154 | KYOSHO Spoc G (145 it Cre 735 |55
* | 96155 Er(()ggaég;gc)llé?;rfmz: iﬁfﬁ%ﬁiﬂgﬁaﬁgﬁgﬁﬁle. 2100
96159 g‘tfét]\gﬁa_rd]\“lzr}?n;?_ IZrZ\ZHt?ﬂfﬂr)fngsacgklnz%r? ;Eﬁﬁ@i 1890
96160 IEEE %:I )Sbe:;t_ﬁ ].\0)(1 0 ?—gri)gyﬁgi:f rgi:nfrg—ment 2100
96168 I?Idéf}é\og)ad_er g)%?li%;%m%(;]erandeﬁicientmovemem. 1050
96169 | Ar Gloanar Ol (10066 | Of for arcieaner | 340
96175 'Iﬁ'ihéeﬁz(;f ére(;(s)g)(mg) ?Esﬁ%é%e@%tﬁcﬁon of heat. 992
96177 Eo_vv7f-l)r|2t|/o?1{37[;rzyl// I\_AMFOOr?ee B%?Ii%!%m%&erand eficient movement| 1365

CHEMICAL - OIL

IN—VY %

Part Names

% FOR JAPANESE MARKET ONLY.

KA
Description

S E
(i)

96178 | B2 7 Z A K (FRBE) | %I OB HHEHLEA (10c0) 450
Loctite (medium strength) | Stops loosing screw (10cc)
Y4900y FLyYava47—| R7 Y > 7 EBH (7.4cc)

96180 Microlon Precision Qiler | Great fuel bearings (7.4cc) 3150
NA470AY by 7TV R | REERIF (30cc)

96181 | picrolon Top End Glow fuel additive (30cc) 5145
4900y 7yey7)-L7VAvh | T P 4RI EEAI (20g)

96182 | picrolon Assembly Lubricant | Engine lubricant (20g) 3570
MR=ILFT7TYUZR IR=ILFTTRITY R

96506 | B\ Differential Grease | Grease for ball differential| 840
HGY 314V hJUR | Yaqsy i EBAIYR

96508 HG Joint Grease Grease for joint part. 840
DIV TART VYT T IR TV o2 ARTIVIRYT )R

96509 Oneway Bearing Grease | Grease for one-way bearing 840
SPRFZ UV Fy R | R7 YV TRROMREZRIE

96625 | gp Bearing Liquid Retrieves potentiality of Bearing. 1050

607011 MNVR=RT7TI9=FVA1 | BREOIYYYAYTFY R 630
Tornado After Run Oil | For Engine maintenance.

KX
FHE
210

(#)

Part Names

AR
Description

IN—V £ ANAE K TE Al | ek

Part Names Description (A [Fe

80460 | 5 hn o - X | G baanseonsarnm 16800 210

sodst | Gy V7R | TATRCEE im0 | )
80462 | Toor e St Baonssonaamn | 1890
80468 | por o ) | G hhanedasmm | 1590
80464 | poris Box (W) | Sine) 2aoxismnsomm | 578
80465 | purs Box (3| S 120xavcemm | 158

HE T AR

i

(

Hid)

HNFA472T)L20% 20%=k0O 3.8V v KNI

| 73111 | [GANAI FUEL 20% 20% nitromethane, 1 gallon| 3990
NUR—R 72 T)L25EX| #5 vy 8aREmE = b025%

* 607003 Tornado Fuel 2.5L 25% Nitro fuel made in Netherlands | 3780
NUR—R 72 I)L20EX| # 5 vy Ha@EmE = 020%

* (607005 Tornado Fuel 2.5L 20% Nitro fuel made in Netherlands 3570

/—R‘ v 7 X ° /\\ Vi 7 BOX C BAG % FOR JAPANESE MARKET ONLY.

JAGE 2 kN ke TE i | ke Frx

Part Names Description (Fid) | F5H
0466 | s Box (36) | Sne Bovsorsemm | 420 | 210
011 | Syt oy | 1 B | 900 ()
7612 | 15 Canty B2 | i | sebesisnosomm| 6090
87822 | 108D Tansite g | B Tor nanemitier, | 2940
87921 | Fureron Gurry Bag | Sns ) 550¢80x260mm| 3690
GLOW FUEL % FOR JAPANESE MARKET ONLY.

% @{H_j: OTH ERS % FOR JAPANESE MARKET ONLY.

N—=Y% kS e ZE A | e Fk
Part Names Description () |F8
BYTAVITIIAN [ NSYZBMDAYIA ~
96161 Setting Weight Weights for balance adjustment 504 21&
727 —7 (40x2500mm) | K7 DREE, HeAET —7 e
961658/ Ayminum Tape (40x2500mm)| Tape to repair/reinforce body 473 |(#i2)

37



% FOR JAPANESE MARKET O

mE 14X (mm) |7\§5( (&)

mmE 14X (mm) |)\§5( (&)

R = |)\ﬁ (%)

No. Size (mm) QUANTITY No. Size (mm) QUANTITY No. mm QUANTITY
(253 foFAS (o o R Zore *315 D ZZR7ZRER ., ks
Round Head Screw (B3r) Button Hex Screw (Btir) Flat Head Hex Screw (B3R)
1101 2x6 * 2x8 » 2x10 * 2x15 5 each 1404 | 4x10 10 pcs 1376 | 3x6 10 pes
1102 | 2.6x8¢2.6x10+2.6x122.6x14 | 5 each 1405 | 4x15 5 pcs 377 T 3a 10 oS
1103 | 3x4 ¢ 3x6* 3x83x10 3 x12 5 each 1407 | 2x8 10 pcs 1378 | 3x10 10pcs
1104 | 3x14  3x16 * 3x18 * 3x20 5 each 1408 | 4x20 5 pcs 1379 T 3x5 0 zcs
1105 | 4x6 * 4x8 ¢ 4x10 * 4x12 5 each (hmmmm RY AT IER %420 1392 | 3x15 10 pes
1106 | 3x22 * 3x24 * 3x26 * 3x28 5 each Button Hex Screw () 1395 T axis 10 pos
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs — -
1108 | 2.6x30 8 pos 1412 | 4x25 5 pos [)ummm TINYIAER *420
INAYRER *210 1413 | 4x20 5 pcs Flat Head Hex Screw (BiA)
(o 1 ) Emmm IS5UINFTYTIER k210 1396 | 4x10 10 pos
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each Flanged Cap Screw BE2) 1397 | 4x12 10 pes
1111 | 3x4 *3x6 * 3x8 * 3x10 * 3x12 5 each 1153 | 36+ 3x8 * 3x10 [ 2each 1398 | 4x15 10 pes
1112 | 3x14 « 3x16 * 3x18 * 3x20 5 each 1154 | 4x8+ 4x10 » 4x12 | 2each 12?? 22;8 1‘3 Pzz
1113 | 4x6 * 4x8 * 4x10 » 4x12 5 each H SR E R *210 1412 | 4x25 5 pcs
1114 | 3x22 ¢ 3x25 * 3x28 * 3x30 5 each GMNM Oval Head Screw (Ftr) p
1115 | 4x15 « 4x18 * 4x20 * 4x22 5 each 1157 [ 2x8 +2x10 [ 10each @ Fv b *210
HSE *210 (D Ty hEZR *210 ~ Nut (#2)
Dmmm Flat Head Screw (Btn) Set Screw (Bir) 1171 | 2mm « 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 ¢ 3x12 ¢ 3x14 « 3x16 3 each 1172 | 3mm e 4mm : 10 each
1118 | 2.6x8¢2.6x10+2.6x122.6x14 | 5 each 1161 | 3x3 *3x4 « 3x5 « 3x10 3 each gl 7ZvI4Fv s k210
1119 | 3x6 ¢ 3x8 * 3x10 * 3x12 5 each 1162 | 4x4 *4x5 * 4x8 * 4x12 3 each Flanged Nut (Btir)
1120 | 3x14 *3x16 * 3x18 » 3x20 5 each 1163 | 5x4 ¢ 5x5 « 5x6 3 each 1174 | 3mm [ 10pcs
1121 | 4x8  4x10 » 4x15 * 4x20 5 each 1164 | 5x30 * 5x40 3 each 1175 | 4mm | 10pes
1122 | 3x22 * 3x24 * 3x26 * 3x28 5 each 1165 | 3x20 e« 3x25 3 each FaOvFy k *210
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each 1166 | 4x8 10 pcs . Nylon Nut (Bi5R)
1168 | 4x12 10 pcs 1167 | 4x20 2 pcs 1777 T 2.6mm 5 pcs
1197 | 4x6 10 pcs FHVNAVRIYEYTER %420 1178 | 3mm 5
: itanium Bind Self-Tappi (i) pcs
vy IR *210 m Titanium Bind Self-Tapping Screw > 1179 | 4mm 5 pos
@mmmmmm Cap Screw (#32) 1301 | 3x8 10 pcs 1181 | 5mm 4 pes
1124 | 2x8 ¢ 2x10 * 2x12 * 2x14 2 each 1302 | 3x10 10 pecs 1183 | 3mm G2) 5 pcs
1125 | 2.6x8 ¢ 2.6x10 *2.6x12 * 2.6x14 2 each 1303 | 3x12 10 pcs N R
1126 | 3x8+ 3x10 * 3x12 » 3x14 2 each 1304 | 3x15 “ 8 pos @“;;;j@ﬁﬂﬁﬁ*’b *210
1127 | 3x15  3x16 * 3x18 * 3x20 2 each @mmmm FHVINAVRER *420 7180 | dmm [ Spos
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each Titanium Bind Screw @t2) — . P
1129 | 4x10 ¢ 4x15 ¢ 4x20 2 each 1311 | 3x8 10 pcs gl IIVIHAF=Nn7=Fy b *3!5
1130 | 4x25 * 4x28 * 4x30 2 each 1312 | 3x10 10 pcs lflanged Steel Color Nut (Btir)
1131 | 4x35 * 4x40 * 4x45 2 each 1318 | 3x15 10 pes 1357 | 4mm (F)L—) [ 8pecs
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm (L v R) | 8pcs
FrvyTER *315 Dmmmmw FEIVYSIvEVIER %420 Eﬂ TIVIRAFIAT-HOVTIE K420
A S0 S orew (BE2) Tienium Flt Head SeliTapping S~ (BE32) Flanged SeelColorNyon Nt~ CBE3)
1391 [ 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (Z)L—) 8 pcs
FREYEVTER *210 1322 | 3x10 10 pcs 1360 | 4mm (L v R) 8 pcs
( m Round Head Self-Tapping Screw G2N) 1323 | 3x12 10 pcs @ FILIFA4OVFY s %315
1132 | 2x4 « 2x6 * 2x8 * 2x10 5 each 1324 | 3x15 8 pcs N7 Aluminum Nylon Nut ~ (Bt2)
1133 | 2.6x62.6x8 * 2.6x10 * 2.6x12 5 each m FIIHSHIVEVTER 630 1341 | 4mm (2/)L/N—) 4 pcs
1134 | 3x6 * 3x8 ¢ 3x10 * 3x12 * 3x14 5 each Titanium Flat Head Self-Tapping Screw (Ftadr) 1342 | 4mm (F7JL—) 4 pcs
1135 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm (L v R) 4 pcs
1136 | 3x25 ¢ 3x30 * 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4amm (J—JLR) 4 pcs
1137 | 2.6x14+2.6x152.6x16 *2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (¥ JL/%—) 5 pcs
@mmmm NAVRGYEVTER *210 mmmmm FEVHSER 420 1346 | 3mm (7)L—) 5 pcs
Bind Self-Tapping Screw (#t52) Titanium Flat Head Screw (B2 1347 | 3mm (L v K) 5 pcs
1140 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each 1331 3%8 10 pos 1349 | 3mm (2)L/N—) (&) 5 pcs
1141 | 3x6 *3x8 » 3x10 » 3x12 * 3x14 5 each 1332 | 3x10 10 pes 1350 | 3mm (7J)L—) (&) 5 pcs
1142 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1333 | 3x12 10 pos 1351 | 3mm(L v R) (&) 5 pcs
1143 | 4x104x154x18 5 each 1334 | 3x15 8 pcs 1353 | 4mm (2/)L/\—) 5 pcs
YSFvEYTER *210 T 1354 | 4mm (7)L—) 5 pcs
Dmmmmm Flat Head Self-Tapping Screw  (#52) FIYYIER *630 13 2mm (L v F) 2
Titanium Flat Head Screw (Ftir) 55 mm i 5 pes
1147 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each Ty —
1335 | 4x6 8 pcs e *210
1148 | 3x6 ¢ 3x8 * 3x10 » 3x12 « 3x14 5 each Washer R
1149 | 3x15 * 3x16 * 3x18 * 3x20 5 each 1336 | 4x10 6 pes 1785 | 3mm < 2.6mm s 3mm 10 each
1150 | 4x15 * 4x20 * 4x25 5 each 1337 | 4x15 5 pes
1186 | 4mm ¢ 5mm 10 each
1151 | 4x8 * 4x12 5 each 1338 | 4x20 4 pcs 185 T 26 x7 <05 10pos
R VAYIZER *315 FHOVERRI YAV IR 4505 N =
(o 3 on Hex Zorem Xs15 (7 e %525 1190 | 7x11x05+7x11x1 | 3each
1366 | 3x6 10 pcs 1361 | 3x8 8 pcs @ vUv k4 h/ A *420
1367 | 3x8 10 pcs 1362 | 3x10 8 pcs asher (@t2)
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x 1 10 pes
1370 | 3x12 10 pes 1364 | 3x15 8 pcs 96651] 12x15x0.5 10 pes
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs @ EVUYY %158
1389 | 3x18 10 pcs FHUEZHSAY I X %525 E-Clips (BEid)
1395 | 3x25 5 pcs )mmmm Titanium Socket F/H Screw  (§tiA) 1380 | E1.5 10 pcs
@\\Mﬂm\ﬂ RNV IIAER %420 1371 | 3x8 8 pcs 1381 | E2.0 10 pcs
Button Hex Screw (Ftid) 1372 | 3x10 8 pcs 1382 | E2.5 10 pcs
1369 [ 2.6x5 [ 10 pos 1373 | 3x12 8 pos 1383 | E3.0 10 pcs
R~y AER %315 1374 | 3x15 8 pcs 1384 | E4.0 10 pcs
Button Hex Screw (Ftir)
1375 3x6 8 pcs 1385 E5.0 10 pcs
1401 | 4x8 10 pcs 1386 | E6.0 10 pcs
1402 4x18 5 pcs 1387 E7.0 6 pcs
1403 | 4x22 5 pcs 1390 | E10.0 6 pcs
1406 | 2x5 10 pcs

ZZICHES N OER, Fv hEIG
Mo —H—iE%=E) ICEBWEbELCR IV,

38



